
Part List:
Item

D
escription

Bottom
 H

ead Boards
Left U

pper H
ead Board

Side R
ails

G
uard R

ails
U

pper Slat

C
enter Supports

Leg Supports

ITEM
: 0462, 0462 - XL

TT B
U

N
K

 B
ED

 B
EA

D
B

O
A

R
D

 IN
 W

H
ITE W

 /
C

U
TO

FF &
 2 SETTIN

G
S2

Bottom
 Slat

1 3

5
6

5

7

4
9

8

Q
ty

1
2 pcs

1 pc
2 pcs

1 set

3 pcs

23456789

1 set
2 pcs

R
ight U

pper H
ead Board

1 pc

2 pcs

1

Straight Ladder (ST)
1 pc

10

10



Hardware List:
Item Description Qty

A 16 pcs

B 8 pcsJCBC M6 x 30

C 1 pcAllen key M4

CSK screw M4 x 30

Metal Pin

D

E

F

118 pcs

4 pcs

1 pc

Item Description Qty

I

24 pcsJCBB M8 x 25

J

K

28 pcs

Allen key M5

8 pcs

CSK screw M4 x 15

4 pcs

"L" Bracket

"U" Bracket

ITEM: 0462, 1462 - XL

8

9

4

4

1

1

I

D

A

F

K

H

Pre hole

Page 2/5

CSK screw M4 x 20H

OR

2 pcs

Bracket

Ladder Hook

2 pcs

N

L



0.0625"

H
55

J

I K

Pre hole

These two pre holes
are for the L bracket

The right position of bracket is slightly
inside from end of guard rail

A

F
H

B

5

5

8

3

2

Page 3/5



6

7

Upper Slat

Bottom Slat

D

Install the center support
(Part     ) first, then secure
the slats.

8

8

Install the center support
(Part     ) first, then secure
the slats.

8

8

Page 4/5

D



E

Page 5/5

I

L
I

N

I

I

I I

N

L

L

10


	Sheets and Views
	ORIGINAL_AI_0462 (22-06-2024)-AI - 0373W
	ORIGINAL_AI_0462 (22-06-2024)-AI - 0373W (2)
	ORIGINAL_AI_0462 (22-06-2024)-AI - 0373W (3)
	ORIGINAL_AI_0462 (22-06-2024)-AI - 0373W (4)
	ORIGINAL_AI_0462 (22-06-2024)-AI - 0373W (5)


